
 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Eric J. Holcomb                      Bruno Pigott  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Recycled Paper 
  

 

       December 15, 2020 
VIA ELECTRONIC MAIL 
 
Mr. Donnie Brown, VP Refining – Whiting 
BP Products North America Inc. – Whiting Refinery 
2815 Indianapolis Boulevard 
Whiting, Indiana 46394 
 
Dear Mr. Brown: 
 

Re: NPDES Permit No. IN0000108 
Permit Modification 
BP Products North America Inc. 
Whiting Refinery 
Whiting, Indiana – Lake County 
[...]
and final filters.

Worst case assumes the biocide does not 

react with any organisms prior to final 

discharge.  However, it is likely that the 

additive will react with microorganisms in 

the sewer and that the likely concentration 

entering the WWTP is close to zero.  The 

activated sludge plant will reduce the final 

discharge concentration to zero.

Removed with the solids in the DAF unit.  

Any remaining material will be consumed in 

the Activated Sludge Plant.  Expected final 

discharge concentration should approach 

zero.

Control Description Each cooling tower is analyzed for 

dispersant residual and additive rates are 

adjusted accordingly.

Each cooling tower is analyzed for 

dispersant residual and additive rates are 

adjusted accordingly.

Zinc addition is based on analysis of cooling 

tower supply water which drives addition 

rate changes.  Samples are taken 3 per 

week and tested for the concentration of 

zinc.

Each cooling tower has an online phosphate 

analyzer to control the pump rate to meet 

the set point concentration.  In the event of 

an analyzer failure, the pump is set based 

upon manual grab samples.

Additive addition is based on analysis of 

cooling tower supply water which drives 

addition rate changes.  Samples are taken 3 

per week and tested for the concentration of 

tolytriazole.

Additive is used dependent upon foam 

levels in the cooling towers.

The biocide is added based upon tower 

conditions and microbiological monitoring 

results.  It is used as needed and is not 

normally dosed to more than one cooling 

tower at any given time.

Feed rate is based upon tower conditions.  

When heat exchangers leak oil into the 

cooling water, chemical is added to clean 

and dispearse oil.

Hardness of Discharge Water 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l

Chemical Composition 18% Traced Carboxylate Sodium Salt

6% HEDP

2% Sulfonated Alkylbenzene

18% Traced Carboxylate Sodium Salt

7.5% PBCT

1% Sulfonated Alkylbenzene

50% Zinc Chloride 75% Phosphoric Acid 50% Sodium Tolytriazole 25% n-methylsiloxane in kerosene 45% Glutaraldehyde 16% Pluronic L-61

79% Pluronic L-64

5% Pegol P-2000

Treatment System Blowdown Rate 2.1 mgd 2.1 mgd 2.1 mgd 2.1 mgd 2.1 mgd 2.1 mgd 2.1 mgd 2.1 mgd

Outfall Flow Rate 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD

Treatment System Temperature 70 - 90 deg F 70 - 90 deg F 70 - 90 deg F 70 - 90 deg F 70 - 90 deg F 70 - 90 deg F 70 - 90 deg F 70 - 90 deg F

Treatment System pH 7.8 7.8 7.8 7.8 7.8 7.8 7.8 7.8

Toxicity Data Toxicity results are estimated based on data 

generated on similar chemistry/components 

and from literature sources.

Toxicity data was not available for the 

organisms listed below.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Brown Shrimp 96h/LC50

Page 1 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name Demand Trac 480 Demand Trac 990 Zinc Chloride - 50% Phosphoric Acid - 75% BPC 68160 BPC 67525 BPC 68970 BPC 67280

Danio rerio 96 h/ LC50

Fathead Minnow 96h/LC50 18.6 mg/l 143 mg/l 12 mg/l 625 mg/l

Fathead Minnow 96h/NOEC

Fathead Minnow 7 days/NOEC

Fathead Minnow 96h/LOEC

Fathead Minnow 24h/LC50 >10,000 mg/l

Fathead Minnow 48h/LC50

Fathead Minnow 72h/LC50

Fathead Minnow 96h/LC50

Fathead Minnow 24h/EC50

Fathead Minnow 48h/EC50

Fathead Minnow 72h/EC50

Fathead Minnow 96h/EC50

Fathead Minnow 7 days/EC25/IC25

Fathead Minnow 7 days/LOEC

Crangon crangon (shrimp) 96h/LC50

Ceriodaphnia 48h/LC50 285 mg/l 2875 mg/l

Ceriodaphnia 48h/EC50

Ceriodaphnia 24h/LC50

Ceriodaphnia 24h/EC50

Ceriodaphnia 48h/NOEC

Ceriodaphnia 7 days/NOEC

Ceriodaphnia 48h/LOEC

Ceriodaphnia 7 days/LOEC

Ceriodaphnia 7 days/EC25/IC25

Cyprinus Carpius 96h/LC50

Cyprinodon variegatus (sheepshead minnow) 96h/LC50

Cyprinodon variegatus (sheepshead minnow) 96h/NOEC

Daphnia Magna 24h/LC 50

Daphnia Magna 48h/LC 50 5.0 mg/l 333 mg/l 11 mg/l

Daphnia Magna 24h/EC50

Daphnia Magna 48h/EC50

Daphnia Magna 48h/NOEC

Daphnia Magna 48h/LOEC

Daphnia Magna 24h/LC00

Daphnia Magna 96h/LC00

Daphnia Magna 96h/LC50

Daphnia Magna 96h/NOEC

Daphnia Magna 21day/NOEC

Daphnia Magna-juvenile (21 day/NOEC

Juvenile Plaice 96h/LC50

Inland Silverside 48h/LC50

Inland Silverside 96h/LC50

Inland Silverside 96h/NOEC

Rainbow Trout 96h/LC50 25 mg/l 27 mg/l

Rainbow Trout 96h/NOEC

Rainbow Trout 48h/LC50

Bluegill Sunfish 96h/LC50 >173 mg/l 24 mg/l

Lepomis macrochrius 48 hr/LC50

Lepomis macrochrius 96 hr/LC50

Lepomis macrochrius 96hr/NOEC

LitopenaeusVannamei 48hr/LC50 (White Shrimp)

Marine Algae (Skeletonema costatum) 72h/EC50

Acartia tonsa 48h/LC50

Striped Bass (fingerling) 24H/LC50

Striped Bass (larvae) 24H/LC51

Pimephales promelas 48h/LC50

Pimephales promelas 96h/LC50; 180 mg/l CaCO3

Pimephales promelas 96h/LC50; 100 mg/l CaCO3

Pimephales promelas 96h/NOEC

Pseudokirchnerella subcapitata 72h/IC0

Tetrahymena pyriformis 48h/EC50

Threespone stickleback 96h/LC50

Page 2 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name Demand Trac 480 Demand Trac 990 Zinc Chloride - 50% Phosphoric Acid - 75% BPC 68160 BPC 67525 BPC 68970 BPC 67280

Threespone stickleback 96h/LC50 (aerated)

Zebra Danio 96h/LC50

Zebra-fish (Brachydanio rerio) 96h/LC50 122 mg/l

Flannelmouth sucker 96h/LC50

Coho salmon 96 h/LC50

Chinook salmon 96h/LC50

Chinook salmon 216h/LC00

Bobwhite quail LD50

Mosquito Fish 24h/LC50 138 mg/l

Mysid Shrimp (Mysidopsis bahia) 96h/LC50

Mysid Shrimp (Mysidopsis bahia) 96h/NOEC

Mysid Shrimp (Mysidopsis bahia) 96h/EC50

Mysid Shrimp (Mysidopsis bahia) 48h/EC50

Mysid Shrimp (M. litoralis)) 96h/LC50

Scenedesmus subspicatus 96h/EC50 1.9 mg/l

Mallard Duck LD50 1036 mg/kg

Freshwater Invertebrates & Fish Acute EC50/LC50 50 - 100 mg/l

Freshwater Invertebrates Static Acute 48h/LC50

Freshwater Algae Static Acute EC50

Freshwater Fish Static Acute 96h/LC50

Freshwater Fish Acute 96h/LC50

Limanda punctatissima-pre-larvae 96h/LC50

Moina irrasa-neonate 48h/LC50

Lemna aequinoctialis 96h/EC50

Oncorhynchus mykiss 30 day/NOEC

Oncorhynchus mykiss 96h/LC0 

Oncorhynchus mykiss 28day/NOEC

Algae 48h/EC50

Algae 72h/EC50

Algae 96h/EC50

Algae 96h/NOEC

Algae 72h/IC50

Crustaceans-Procambarus clarkii-intermolt 21day/NOEC

Crustaceans-Procambarus clarkii-intermolt 48h/LC50

Bacteria

Freshwater Biodegradability 28 Day OECD 301D <20% 70%

Freshwater Biodegradability 5 Day/2.0mg/l 71%

Freshwater Biodegradability 5 Day/3.8mg/l 55%

Relationship of toxicity to pH Effective pH range:  8.0 - 8.3 Effective pH range:  8.0 - 8.3 Effective pH range:  7.0 - 8.8 Effective pH range:  7.0 - 8.8 Effective pH range:  8.0 - 8.3 Effective pH range:  8.0 - 8.3 Effective pH range:  8.0 - 8.3 Effective pH range:  8.0 - 8.3

Relationship of toxicity to water hardness Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

N Octanol-Water Partition Coefficient

Bioconcentration Factor (if available)

Product Resistence in the Environment (if available)

Product Decay Rate (attach source of data)

Page 3 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name

Supplier

New or Replacement

Outfall

Point of Injection

Feed Rate

Water Treatment Concentration

Duration of Use (hrs/day)

Duration of Use (days/year)

Final Discharge Concentration at Outfall 

Determination of Discharge Concentration

Control Description

Hardness of Discharge Water

Chemical Composition

Treatment System Blowdown Rate

Outfall Flow Rate

Treatment System Temperature

Treatment System pH

Toxicity Data

Brown Shrimp 96h/LC50

BPC 67375 Sodium Hypochlorite - 12.5% BPC 67015 BPC 60005 BPW 75890 BPB 59396 Sodium Bisulfite - 40% Y9BH1233

Baker Petrolite K. A. Steel Baker Petrolite Baker Petrolite Baker Petrolite Baker Petrolite Brenntag Baker Petrolite

Existing Existing Existing Existing Existing Existing Existing Existing

Outfall 005 Outfall 005 Outfall 005 Outfall 005 Outfall 005 Outfall 005 Outfall 005 Outfall 005

Administration  Building Cooling Tower Cooling Towers (#1 - #6) + SBS Unit Cooling Towers (#1 - #6) + Administration 

Building Cooling Tower + SBS Unit

Raw Water to Lime Softeners Hot Lime Softeners Boiler Feed Water Hot Lime Softener Effluent and condensate drum 

treatment at PIB

Refinery Steam Condensate Treatment

4378 grams/day 3,716,613 grams/day 3822 grams/day 155,760 grams/day 540,763 grams/day 22,843 grams/day 231,432 grams/day + 6,300 grams/day at PIB 100 - 150 gpd

8 mg/l 0.2 – 0.5 mg/l free available chlorine 30 mg/l 3 - 4 mg/l 15 mg/l 0.8 mg/l 2.0 mg/l (40% Sodium bisulfite) 20 ppm

24 hrs/day 24 hrs/day intermittent 24 hrs/day 24 hrs/day 24 hrs/day 24 hrs/day 24 hrs/day

180 days/year (summer) 365 days/year before & after tower shutdowns 365 days/year 365 days/year 365 days/year 365 days/year 365 days/year

0.058 mg/l (worst case) 7.4 mg/l free available chlorine (worst case) 0.05 mg/l (worst case) 2.07 mg/l (worst case) 6.6 mg/l (worst case) 0.30 mg/l (worst case) 3.07 mg/l as sulfate.  (worst case) Varies

Worst case based upon 100% of additive 

remaining in final discharge and no removal 

takes place in API separator, DAF, 

activated sludge plant and final filters.

All of free available chlorine will be removed 

prior to discharge.  This is based upon the 

rate of consumption observed in the cooling 

towers, and the amount of oxidizable 

material that this material will contact in the 

sewer system, in the API separator, DAF 

and particularly the activated sludge plant.  

The orthophosphate in this product will 

serve as a portion of the nutrient supplied to 

the activated sludge plant and is augmented 

with additional phosphoric acid at the 

WWTP.  The Outfall 001 orthophosphate is 

measured, results are 0.3 to 0.5 mg/l.

Removed with the solids in the DAF unit.  

Any remaining material will be consumed in 

the Activated Sludge Plant.  Expected final 

discharge concentration should approach 

zero.

This worst case is based on all of the 

sodium aluminate going to the sewer via 

boiler blowdown and not precipitating in the 

hot lime softeners.  The additive precipitates 

in the hot lime softener and is removed with 

the sludge from the softeners.  Any filtrate 

from the sludge dewatering would have the 

API separator, DAF, activated sludge plant 

and final filters for additional removal.

The additive should get consumed prior to 

the WWTP; therefore, the final discharge 

concentration should approach zero.

This is a reducing agent and all of this material will 

react to form sulfate prior to final discharge.

Material would most likely be consumed in the process

The cooling tower is analyzed for dispersant 

residual and additive rates are adjusted 

accordingly.

Each cooling tower has an online ORP 

probe or free available chlorine analyzer to 

control the pump rate to meet the set point 

concentration.  In the event of  an analyzer 

failure, the pump is set based upon manual 

grab samples.

Feed rate is based upon grab sample 

analysis for Orthophosphate and total 

phosphate.

Additive is used based upon a measure of 

the filtered calcium upstream and 

downstream of process heat exchangers 

and also the heat transfer efficiency.

Additive is injected based upon hot lime 

softener operation.

Pump rate adjusted based upon DEHA 

sample residuals, and online oxygen 

analyzer results.

Injection rates are adjusted based uopn an online 

dissolved oxygen meter, checks at PIB done on 

Dissolved Oxygen and quarterly coupon analysis .

pH control

216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l

7% sodium hydroxide

4% PBTC

1% sulfonated alkylbenzene

4% sodium tolytriazole

12.5% Sodium Hypochlorite 33% Sodium Hexametaphosphate 50% Polyacrylic Acid (PAA) 38% Sodium Aluminate 30% DEHA

3% hydroquinone

40% Sodium Bisulfite Morpholine

Cyclohexyamine

Alkyl ether amine

7200 gals/day 2.1 mgd 2.1 mgd 1.25 mgd 0.59 mgd 0.59 mgd 0.59 mgd at utilities, 20 gpd at PIB 1.15 mgd

19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD

70 - 90 deg F 70 - 90 deg F 60 - 80 deg F 40 - 70 deg F 230 deg F 230 deg F 225 deg F and ambient temp at PIB 250 - 450 deg F

8.2 7.8 7.0 8.0 10.0 10.0 10 at utilities and 4.0 at PIB 8.0 - 9.0

Toxicity results are estimated based on data 

generated on similar chemistry/components 

and from literature sources.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Toxicity results are estimated based on data 

generated on similar chemistry/components 

and from literature sources.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided below. Toxicity data was not available for the organisms listed 

below.

Page 4 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name

Danio rerio 96 h/ LC50

Fathead Minnow 96h/LC50

Fathead Minnow 96h/NOEC

Fathead Minnow 7 days/NOEC

Fathead Minnow 96h/LOEC

Fathead Minnow 24h/LC50

Fathead Minnow 48h/LC50

Fathead Minnow 72h/LC50

Fathead Minnow 96h/LC50

Fathead Minnow 24h/EC50

Fathead Minnow 48h/EC50

Fathead Minnow 72h/EC50

Fathead Minnow 96h/EC50

Fathead Minnow 7 days/EC25/IC25

Fathead Minnow 7 days/LOEC

Crangon crangon (shrimp) 96h/LC50

Ceriodaphnia 48h/LC50

Ceriodaphnia 48h/EC50

Ceriodaphnia 24h/LC50

Ceriodaphnia 24h/EC50

Ceriodaphnia 48h/NOEC

Ceriodaphnia 7 days/NOEC

Ceriodaphnia 48h/LOEC

Ceriodaphnia 7 days/LOEC

Ceriodaphnia 7 days/EC25/IC25

Cyprinus Carpius 96h/LC50

Cyprinodon variegatus (sheepshead minnow) 96h/LC50

Cyprinodon variegatus (sheepshead minnow) 96h/NOEC

Daphnia Magna 24h/LC 50

Daphnia Magna 48h/LC 50

Daphnia Magna 24h/EC50

Daphnia Magna 48h/EC50

Daphnia Magna 48h/NOEC

Daphnia Magna 48h/LOEC

Daphnia Magna 24h/LC00

Daphnia Magna 96h/LC00

Daphnia Magna 96h/LC50

Daphnia Magna 96h/NOEC

Daphnia Magna 21day/NOEC

Daphnia Magna-juvenile (21 day/NOEC

Juvenile Plaice 96h/LC50

Inland Silverside 48h/LC50

Inland Silverside 96h/LC50

Inland Silverside 96h/NOEC

Rainbow Trout 96h/LC50

Rainbow Trout 96h/NOEC

Rainbow Trout 48h/LC50

Bluegill Sunfish 96h/LC50

Lepomis macrochrius 48 hr/LC50

Lepomis macrochrius 96 hr/LC50

Lepomis macrochrius 96hr/NOEC

LitopenaeusVannamei 48hr/LC50 (White Shrimp)

Marine Algae (Skeletonema costatum) 72h/EC50

Acartia tonsa 48h/LC50

Striped Bass (fingerling) 24H/LC50

Striped Bass (larvae) 24H/LC51

Pimephales promelas 48h/LC50
[...]
Addition rate is based on the drain section of 

the press operation and % cake solids.  Drain 

section is monitored via video cameras.

This additive is fed as needed directly to the 

aeration basin until foaming is reduced.  

Addition varies with current conditions and 

is added manually as needed based on 

visual inspection of foam in tank.

216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l

40% Cyclohexylamine 5% aminomethylpropanol

25% cyclohexylamine

9% dimethylaminopropanol

7% Organic phosphonate

2% Surfactant

2% Oxalic Acid

43% Acrylamide Copolymer

30% Petroleum Hydrocarbon

43% Acrylamide Copolymer

30% Petroleum Hydrocarbon

47% Acrylamide Copolymer

30% Petroleum Hydrocarbon

47% Acrylamide Copolymer

30% Petroleum Hydrocarbon

1-5% n-Decanol

5-10% n-Octanol

0-1% Paraffin Wax

10-20% Hydrotreated light distillate

59,917 gals per day 2.85 mgd N/A N/A N/A N/A N/A N/A

19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD

240 deg F 330 - 450 deg F 180 deg F 80 - 90 deg F 80 - 90 deg F 80 - 90 deg F 80 - 90 deg F 80 deg F

8.0 - 9.0 8.0 - 9.0 10.0 7.0 - 8.0 7.0 - 8.0 7.0 - 9.0 7.0 - 9.0 7.0 - 9.0

Toxicity results are estimated based on data 

generated on similar chemistry/components 

and from literature sources.

Toxicity results are estimated based on data 

generated on similar chemistry/components 

and from literature sources.

Toxicity results for this additive provided below. Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided 

below.

Toxicity results for this additive provided below. Toxicity results for this additive provided 

below.

Page 7 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name

Danio rerio 96 h/ LC50

Fathead Minnow 96h/LC50

Fathead Minnow 96h/NOEC

Fathead Minnow 7 days/NOEC

Fathead Minnow 96h/LOEC

Fathead Minnow 24h/LC50

Fathead Minnow 48h/LC50

Fathead Minnow 72h/LC50

Fathead Minnow 96h/LC50

Fathead Minnow 24h/EC50

Fathead Minnow 48h/EC50

Fathead Minnow 72h/EC50

Fathead Minnow 96h/EC50

Fathead Minnow 7 days/EC25/IC25

Fathead Minnow 7 days/LOEC

Crangon crangon (shrimp) 96h/LC50

Ceriodaphnia 48h/LC50

Ceriodaphnia 48h/EC50

Ceriodaphnia 24h/LC50

Ceriodaphnia 24h/EC50

Ceriodaphnia 48h/NOEC

Ceriodaphnia 7 days/NOEC

Ceriodaphnia 48h/LOEC

Ceriodaphnia 7 days/LOEC

Ceriodaphnia 7 days/EC25/IC25

Cyprinus Carpius 96h/LC50

Cyprinodon variegatus (sheepshead minnow) 96h/LC50

Cyprinodon variegatus (sheepshead minnow) 96h/NOEC

Daphnia Magna 24h/LC 50

Daphnia Magna 48h/LC 50

Daphnia Magna 24h/EC50

Daphnia Magna 48h/EC50

Daphnia Magna 48h/NOEC

Daphnia Magna 48h/LOEC

Daphnia Magna 24h/LC00

Daphnia Magna 96h/LC00

Daphnia Magna 96h/LC50

Daphnia Magna 96h/NOEC

Daphnia Magna 21day/NOEC

Daphnia Magna-juvenile (21 day/NOEC

Juvenile Plaice 96h/LC50

Inland Silverside 48h/LC50

Inland Silverside 96h/LC50

Inland Silverside 96h/NOEC

Rainbow Trout 96h/LC50

Rainbow Trout 96h/NOEC

Rainbow Trout 48h/LC50

Bluegill Sunfish 96h/LC50

Lepomis macrochrius 48 hr/LC50

Lepomis macrochrius 96 hr/LC50

Lepomis macrochrius 96hr/NOEC

LitopenaeusVannamei 48hr/LC50 (White Shrimp)

Marine Algae (Skeletonema costatum) 72h/EC50

Acartia tonsa 48h/LC50

Striped Bass (fingerling) 24H/LC50

Striped Bass (larvae) 24H/LC51

Pimephales promelas 48h/LC50

Pimephales promelas 96h/LC50; 180 mg/l CaCO3

Pimephales promelas 96h/LC50; 100 mg/l CaCO3

Pimephales promelas 96h/NOEC

Pseudokirchnerella subcapitata 72h/IC0

Tetrahymena pyriformis 48h/EC50

Threespone stickleback 96h/LC50

BPB 59460 BPB 59470 Guardion 9405 Praestol K122L Praestol K122L Praestol K260FL Praestol K260FL 71-D5 PLUS Antifoam

268 mg/l 440 mg/l

150 mg/l 1.75 mg/l 1.75 mg/l 1.75 mg/l 1.75 mg/l

130 mg/l

310 mg/l

11.0 mg/l 11.0 mg/l 11.0 mg/l 11.0 mg/l

Page 8 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name

Threespone stickleback 96h/LC50 (aerated)

Zebra Danio 96h/LC50

Zebra-fish (Brachydanio rerio) 96h/LC50

Flannelmouth sucker 96h/LC50

Coho salmon 96 h/LC50

Chinook salmon 96h/LC50

Chinook salmon 216h/LC00

Bobwhite quail LD50

Mosquito Fish 24h/LC50

Mysid Shrimp (Mysidopsis bahia) 96h/LC50

Mysid Shrimp (Mysidopsis bahia) 96h/NOEC

Mysid Shrimp (Mysidopsis bahia) 96h/EC50

Mysid Shrimp (Mysidopsis bahia) 48h/EC50

Mysid Shrimp (M. litoralis)) 96h/LC50

Scenedesmus subspicatus 96h/EC50

Mallard Duck LD50

Freshwater Invertebrates & Fish Acute EC50/LC50

Freshwater Invertebrates Static Acute 48h/LC50

Freshwater Algae Static Acute EC50

Freshwater Fish Static Acute 96h/LC50

Freshwater Fish Acute 96h/LC50

Limanda punctatissima-pre-larvae 96h/LC50

Moina irrasa-neonate 48h/LC50

Lemna aequinoctialis 96h/EC50

Oncorhynchus mykiss 30 day/NOEC

Oncorhynchus mykiss 96h/LC0 

Oncorhynchus mykiss 28day/NOEC

Algae 48h/EC50

Algae 72h/EC50

Algae 96h/EC50

Algae 96h/NOEC

Algae 72h/IC50

Crustaceans-Procambarus clarkii-intermolt 21day/NOEC

Crustaceans-Procambarus clarkii-intermolt 48h/LC50

Bacteria

Freshwater Biodegradability 28 Day OECD 301D

Freshwater Biodegradability 5 Day/2.0mg/l

Freshwater Biodegradability 5 Day/3.8mg/l

Relationship of toxicity to pH

Relationship of toxicity to water hardness

N Octanol-Water Partition Coefficient

Bioconcentration Factor (if available)

Product Resistence in the Environment (if available)

Product Decay Rate (attach source of data)

BPB 59460 BPB 59470 Guardion 9405 Praestol K122L Praestol K122L Praestol K260FL Praestol K260FL 71-D5 PLUS Antifoam

10 - 50 mg/l 10 - 50 mg/l

1 - 10 mg/l 1 - 10 mg/l

>50% 30 - 50%

Effective pH range:  8.0 - 8.3 Effective pH range:  7.5 - 8.2 Effective pH range:  7.5 - 8.2 Effective pH range:  1 - 14.  Toxicity of 

cationic polymers decrease at pH's>7.0

Effective pH range:  1 - 14.  Toxicity of 

cationic polymers decrease at pH's>7.0

Effective pH range:  1 - 14.  Toxicity of 

cationic polymers decrease at pH's>7.0

Effective pH range:  1 - 14.  Toxicity of cationic 

polymers decrease at pH's>7.0

Toxicity does not change with pH.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

generally increases with decreasing 

hardness.

Effective hardness 150 - 160 mg/l as CaCO3.  Literature 

indicates that toxicity generally increases with 

decreasing hardness.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

decreases with increasing water hardness 

and increasing TOC.  Toxicity decreases 

with increasing humic acid concentration.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

decreases with increasing water hardness 

and increasing TOC.  Toxicity decreases 

with increasing humic acid concentration.

Effective hardness 150 - 160 mg/l as 

CaCO3.  Literature indicates that toxicity 

decreases with increasing water hardness 

and increasing TOC.  Toxicity decreases 

with increasing humic acid concentration.

Effective hardness 150 - 160 mg/l as CaCO3.  

Literature indicates that toxicity decreases with 

increasing water hardness and increasing 

TOC.  Toxicity decreases with increasing 

humic acid concentration.

Toxicity does not change with water 

hardness.

5.5

Page 9 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name

Supplier

New or Replacement

Outfall

Point of Injection

Feed Rate

Water Treatment Concentration

Duration of Use (hrs/day)

Duration of Use (days/year)

Final Discharge Concentration at Outfall 

Determination of Discharge Concentration

Control Description

Hardness of Discharge Water

Chemical Composition

Treatment System Blowdown Rate

Outfall Flow Rate

Treatment System Temperature

Treatment System pH

Toxicity Data

Brown Shrimp 96h/LC50

Ferric Sulfate Ferric Sulfate Phosphoric Acid Solution 50% Caustic BPB 55715 Sulfuric Acid 50% Caustic Sodium Hypochlorite - 12.5%

Kemra Kemra Ashland DOW Baker Petrolite Marsulex Old World Industries, Inc. K. A. Steel

Existing Existing Existing Existing Existing Existing Existing Existing

Outfall 005 Outfall 005 Outfall 005 Outfall 005 Outfall 005 Outfall 005 Outfall 005 Outfall 002

Activated Sludge Plant Clarifiers Oily sludge feed to centrifuges Activated Sludge Plant Barscreen and/or Oil/Water Separator 

effluent and/or Activated Sludge Plant

Boiler Feed Water Cooling Towers (#1 - #6) SBS Unit Tower WWTP Intake

486,864 grams/day 205,457 grams/day 481,760 gram/day 7,200,800 grams/day (as needed) 209,091 grams/day 1,625,867 grams/day 30,000 grams/day (estimated) 2,117,900,000 grams/day

50 mg/l 21 mg/l 2.4 mg/l 47.6 mg/l 6.0 mg/l 21.6 mg/l 30.0 mg/l 4.4 mg/l as product and 1.0 mg/l free available 

chlorine

24 hrs/day as needed 24 hrs/day as needed as needed as needed 24 hrs/day 24 hrs/day 24 hrs/day 24 hrs/day

90 days/yr 365 days/yr as needed as needed 365 days/year 365 days/year 365 days/year 56 days/year

1.7  mg/l (worst case) 0.75  mg/l (worst case) 0.3 - 0.5 mg/l orthophosphate 0.0 mg/l 0.0 mg/l 21.6 mg/l as sulfate 0.0 mg/l < 0.05 mg/l total residual chorine

This worst case is based upon 100% of 

additive remaining in final discharge when 

the additive is used.  

This worst case is based upon 100% of 

additive remaining in final discharge when 

the additive is used.  

The WWTP orthophosphate concentration 

is measured.

100% of the material is reacted in the 

system and consumed; therefore, 0 mg/l is 

expected in the final discharge.

100% of the material is reacted in the system 

and consumed; therefore, 0 mg/l is expected in 

the final discharge.

The additive is injected into 6 cooling towers on 

site.  This additive is injected continuously  All 

acidic properties have been neutralized by the 

alkalinity of the cooling tower water.

The additive is injected continuously into the 

cooling tower. All alkaline properties have been 

neutralized by the acidity of the cooling tower 

water.

All of free available chlorine will be removed 

prior to discharge.  This is accomplished with 

the injection of sodium bisulfite in # 6 separator.

Additve use is only temporary to help with 

settling the clarifier bed to normal depths

Additve use is to reduce H2S concentration 

in the oily sludge.

Dosage is based on orthophosphate results 

on WWTP effluent.  Final discharge 

concentration is maintained between 0.3 - 

0.5 orthophosphate.

Dosage is based on pH samples taken on 

the WWTP effluent every 2 hours.  The pH 

of the WWTP effluent is maintained 

between 7.0 - 7.5

Feed rate is based on an algorithm which takes 

into account both boiler feed water flow and 

hardness which is measured.

Each cooling tower has an online pH meter to 

control the pump rate to meet the set point pH 

of 7.8.  In the event of  a pH meter failure, the 

pump is set based upon manual grab samples.

The SBS unit cooling tower will have an online 

pH meter to control the pump rate to meet the 

set point pH of 7.8.  In the event of  a pH meter 

failure, the pump will be set based upon manual 

grab samples.

# 6 separator has an online ORP probe that 

controls the pump rate to meet the set point 

concentration.  

216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l 216 mg/l

12.2% Ferric Iron (Fe+3)

0.001% Ferrous Iron (Fe+2)

<0.1% Sulfuric Acid

55%-66% Ferric Sulfate

12.2% Ferric Iron (Fe+3)

0.001% Ferrous Iron (Fe+2)

<0.1% Sulfuric Acid

55%-66% Ferric Sulfate

37% Phosphoric Acid

6% Sulfuric Acid

1% Nitric Acid

50% Sodium Hydroxide Acrylate polymer

Sulfonate

70 - 100% Sufuric Acid 12.5% Sodium Hypochlorite

N/A N/A N/A N/A 9.2 mgd 2.1 mgd 2.1 mgd N/A

19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 19.9 MGD 86.2 MGD

80 - 90 deg F 80 - 90 deg F 70 deg F 70 deg F 400 deg F 70 - 90 deg F 70 - 90 deg F 50 - 110 deg F

7.0 - 9.0 7.0 - 9.0 7.0 - 9.0 7.0 - 9.0 10.0 7.8 7.8 7.0 - 9.0

No data. No data. No data. Material is slightly toxic to aquatic 

organisms on an acute basis (LC50 

between 10 - 100 mg/l in most sensitive 

species).

None of the components of the additive are 

considered toxic; therefore, no toxicity testing 

was performed on this additive.

Toxicity results for this additive provided below. Material is slightly toxic to aquatic organisms on 

an acute basis (LC50 between 10 - 100 mg/l in 

most sensitive species).

Toxicity results for this additive provided below.

Page 10 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name

Danio rerio 96 h/ LC50

Fathead Minnow 96h/LC50

Fathead Minnow 96h/NOEC

Fathead Minnow 7 days/NOEC

Fathead Minnow 96h/LOEC

Fathead Minnow 24h/LC50

Fathead Minnow 48h/LC50

Fathead Minnow 72h/LC50

Fathead Minnow 96h/LC50

Fathead Minnow 24h/EC50

Fathead Minnow 48h/EC50

Fathead Minnow 72h/EC50

Fathead Minnow 96h/EC50

Fathead Minnow 7 days/EC25/IC25

Fathead Minnow 7 days/LOEC

Crangon crangon (shrimp) 96h/LC50

Ceriodaphnia 48h/LC50

Ceriodaphnia 48h/EC50

Ceriodaphnia 24h/LC50

Ceriodaphnia 24h/EC50

Ceriodaphnia 48h/NOEC

Ceriodaphnia 7 days/NOEC

Ceriodaphnia 48h/LOEC

Ceriodaphnia 7 days/LOEC

Ceriodaphnia 7 days/EC25/IC25

Cyprinus Carpius 96h/LC50

Cyprinodon variegatus (sheepshead minnow) 96h/LC50

Cyprinodon variegatus (sheepshead minnow) 96h/NOEC

Daphnia Magna 24h/LC 50

Daphnia Magna 48h/LC 50

Daphnia Magna 24h/EC50

Daphnia Magna 48h/EC50

Daphnia Magna 48h/NOEC

Daphnia Magna 48h/LOEC

Daphnia Magna 24h/LC00

Daphnia Magna 96h/LC00

Daphnia Magna 96h/LC50

Daphnia Magna 96h/NOEC

Daphnia Magna 21day/NOEC

Daphnia Magna-juvenile (21 day/NOEC

Juvenile Plaice 96h/LC50

Inland Silverside 48h/LC50

Inland Silverside 96h/LC50

Inland Silverside 96h/NOEC

Rainbow Trout 96h/LC50

Rainbow Trout 96h/NOEC

Rainbow Trout 48h/LC50

Bluegill Sunfish 96h/LC50

Lepomis macrochrius 48 hr/LC50

Lepomis macrochrius 96 hr/LC50

Lepomis macrochrius 96hr/NOEC

LitopenaeusVannamei 48hr/LC50 (White Shrimp)

Marine Algae (Skeletonema costatum) 72h/EC50

Acartia tonsa 48h/LC50

Striped Bass (fingerling) 24H/LC50

Striped Bass (larvae) 24H/LC51

Pimephales promelas 48h/LC50

Pimephales promelas 96h/LC50; 180 mg/l CaCO3

Pimephales promelas 96h/LC50; 100 mg/l CaCO3

Pimephales promelas 96h/NOEC

Pseudokirchnerella subcapitata 72h/IC0

Tetrahymena pyriformis 48h/EC50

Threespone stickleback 96h/LC50

Ferric Sulfate Ferric Sulfate Phosphoric Acid Solution 50% Caustic BPB 55715 Sulfuric Acid 50% Caustic Sodium Hypochlorite - 12.5%

1.57 mg/l

1.94 mg/l

5.3 mg/l

Page 11 June 2020



Attachment 10:   List of Wastewater Water Treatment Additive Data (Revised June 2020)

Additive Name

Threespone stickleback 96h/LC50 (aerated)

Zebra Danio 96h/LC50

Zebra-fish (Brachydanio rerio) 96h/LC50

Flannelmouth sucker 96h/LC50

Coho salmon 96 h/LC50

Chinook salmon 96h/LC50

Chinook salmon 216h/LC00

Bobwhite quail LD50

Mosquito Fish 24h/LC50

Mysid Shrimp (Mysidopsis bahia) 96h/LC50

Mysid Shrimp (Mysidopsis bahia) 96h/NOEC

Mysid Shrimp (Mysidopsis bahia) 96h/EC50

Mysid Shrimp (Mysidopsis bahia) 48h/EC50

Mysid Shrimp (M. litoralis)) 96h/LC50

Scenedesmus subspicatus 96h/EC50

Mallard Duck LD50

Freshwater Invertebrates & Fish Acute EC50/LC50

Freshwater Invertebrates Static Acute 48h/LC50

Freshwater Algae Static Acute EC50

Freshwater Fish Static Acute 96h/LC50

Freshwater Fish Acute 96h/LC50

Limanda punctatissima-pre-larvae 96h/LC50

Moina irrasa-neonate 48h/LC50

Lemna aequinoctialis 96h/EC50

Oncorhynchus mykiss 30 day/NOEC

Oncorhynchus mykiss 96h/LC0 

Oncorhynchus mykiss 28day/NOEC

Algae 48h/EC50

Algae 72h/EC50

Algae 96h/EC50

Algae 96h/NOEC

Algae 72h/IC50

Crustaceans-Procambarus clarkii-intermolt 21day/NOEC

Crustaceans-Procambarus clarkii-intermolt 48h/LC50

Bacteria